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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05029635

Page / Pagina:

1/6

(52) 229 989 1120 fax

DateDia: 14/12/2005

Customer [ Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer’s Order / Cliente Orden - ftem N*

Customer’s Reference / Referencia del cliente

Manufacturer s Works Order N° [ Confinmacidon de Venta

083715/01
Manufacture Process / Procesao de fabricacian Product Type / Tipo de producto. Surface / Superficie.
SEAMI.ESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API 5L/ASTM Al06/ASME SA106/ASTM AS53

,JULIO 1, 2000/99/1995-A95/99B

B/X42 PSL1

Steel Grade: [ Grado de acero.

Ends / Extremos. NORMAL BEVEL
BISELADO NORMATL

Dimensions / Dimensiones.
168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quaniity / Cantidad.

166 Pcs/pz

Nominal Weight / Peso Nominal
28.22 RKG/M
18.99 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test ¥.S. U.TSs. ¥.5.
Condicidn de la probeta Dimensiones de la probeta temp Unit/ Unidad Unit / Unidad ! Elengation
HeatN® | SampleN°] Ls TT | Type Size Area Temp. [RG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N°| Tipo | Ori Tamario Seccion de JEul 0.5%
mim mm2 ensayo Required/Requerido Required / Requerido Required % in 2 inches
Thin: Tin: Min % = AP
Thax: Thax:
LMin: 29.50 LMin: 42.18 Molax Obt
C Ll LMax: %
25165 17956 |C/B| ST |Rec| L | 25.60 x 7.80 |199.68 TA 34.63 51.05 0.68 40
25165 17957 |C/B| ST |Rec| L | 25.40 x 7.10 |180.34 TA 35.04 5133 0.68 42
25166 17954 |C/B| ST |Rec| L | 25.30 x 7.10 |179.63 TA 32.01 50.01 0.64 42
25166 |17955 |C/B| ST |Rec | L | 25.40 = 7.00 |177.80 TA 34.63 52.00 0.67 43
25524 117950 |C/B| ST |Rec | L | 25.30 = 7.00 |177.10 TA 35.58 51.41 0.69 43
25524 17951 |C/B| ST |Rec | L | 25.30 = 6.70 |169.51 TA 34.88 52.20 0.67 41
25525 117952 |C/B| ST |Rec | L | 25.30 x 7.10 |179.63 TA 33.01 50.54 0.65 42
25525 17953 |C/B| ST |Rec | L | 25.30 = 7.40 |187.22 TA 33.95 51.04 0.67 42

This is to certily that the products deseribes
Tenaris' is stamped. 1n case the owner of

Este documents cetdica cue 105 productos descritos agul lueson

Estis cerfiicadn no es, ni puede ser usado, cama una deciaracién de arigen.

de acuerdo con & especiicacién de referencia y satisface los

1 wate manufactures, sampled, tested, andlor _Run.ﬁi in accordancs with the specification referenced and meets ihe requirements in all respecis. This certilicate 1s issued by a computenized system and 1t is valid with electronic sgnature. On the anginal certificate the trade-mark green colored
nal ceificate would release a copy of 1, he must atiest fis conloamity 1o the ardginal ane, saking upen himself the responsibility for any uniawiul o nal allowed use  Any alteration andior falsilication will De subjected to the law,

This certificale is not a declaration of onigsn nor may it be used as a declaration of odgn,
s, probados yio

Este cenlf

Tenaris (verde) esla impreso en la hoja. En casao de que el poseedar del cerificado entregue una fojooopia del mismo, deberd garantizar la contormidad con ef original, v se hace responsable por cualquier

egal o indebida, Cualu)

0 &2 emite mediante un sistema computarzada y es vakdo con firma elecirénica.  En & certificadn odgnal sl looofico
alteracion yio talsificacion serd sujetz a 1a ey,

DACA 777 040




Il

Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

{52) 229 989 1100 tel

N: Normalized / Normalizado
Rec: Strip specimen / Rectangular

A: Annealed / Recocido
Cil: Round bar specimen / Cilindrica

SR: Stress Relief / Relevado de Esfuerzo
Ori: Orientation / Orientacién

ST: As Rolled / Sin Tratamiento
L: Longitudinal / Longitudinal

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

05029635 2/6
Date/Dia: 14/12/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer's Relerence / Referencia del cliente Manufacturer's Works Order N* | Confirmacién de Venla

083715/01

Manufaciure Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especilicaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud Quantity / Cantidad 166 Pcs/pz Nominal Weight / Peso Nominal

168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M

6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT

Ls: Location of the sample / Localizacion de la muestra GiB: Body / Cuerpo R/U: Upset / Recalgue TT: Heat Treatment/ Tratamiente Térmico

Tra: Specimen with heat treatment at Laboratory / Probeta tratada en laboratorio NR: N and Temp I yF TR: Quenched and Tempered / Templado y Revenido

T: Transverse [ Transversal TA: Room T T A EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum [ Maximo Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: L i i / Minimo L
LMax: Longitudinal Maximum / Miximo L TMin: Transverse Minimum / Minimo T 1 TMax: T Maximum / Méximo T Min: 1 Minimo
[ HARDNESS TEST / ENSAYOS DE DUREZA T
| Through Wall Hardness / Dureza en el espesor |
Heal/ Colada: Required /Requerido HRC Heal/ Colada: Required /Requerido  HRC Hzal Colada: Requirad MRequerido HAC Heat/ Colada Required Requerido  HRC
25165 Min. Max. 22.00 25165 Min Max.22.00 25166 Min Max 22.00 25166 Min, Max. 22,00
m)o_magzmlm:m 173856 vmsn__mx_. mm_.:ma_. Muesira 17957 _mjo‘_mxe mmamm.‘zcmm_«m 17854 _m_a\mx_” Sample / Muestra 17955 _m_a..mx_
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 = 3 Prom | Var
1 OD/DE 1 QD/DE 1 ODDE 1 [OD/DE
Unit / Unidad Mwic §78.7 |77.8177.7 |78.1 Unit / Unidad MW/ 76.4|77.9|77.9 |77.4 Unit/ Unidad MwIC §77.0|77.0|78.5]|77.5 Unit / Unidad Mwic J73.8]78.5]|79.0[77.1
HRb ID/DI 0.0 HAb 1ID/DI 0.0 HAL [efie]] 0.0 HRb {[B7]6]} 0.0
Pipe N° / Tubo N°: Jes: /8 Jors sv ripe N° / Tubo W°: Le: C/B |TE: ST Pipe N° / Tubo W°: | R Pipe N° / Tubo HO: |use c/e frr: s

This certficate is not a declaration af angin nor may it be used &s a declaration of o

Este carificado no e, ni puede ser usado, Como una decaracion de ougen,

Este documento certifica que los productos descritos acui fueron manulacturades, prabados yio

de la

it de referencia y satistace los

This is 1o certily that the products described here in were manufactured. sampled, tested, andlor inspected in accordance with the specitication refecenced and mests the requirements in all respects. This certificate is issued by a computenzed system end it is valid with electronic signature. On the-onginal certificate the trade-mark green colored
Tenaris' is stamped. In case the owner of Ihe onginal cerificate would refease 2 copy of it, he must attest its confarmity 10 the onginal one, taking upon himsel the responsibility for any unlawful or not allowed use Ay akieration andfor talsilication will e subjected to the law.

Este se emite nle un sistema

Tenaris (verde) esth impreso en la hoja. En caso de quo «l posoedor del certificade entregue una lofocopea gel mismo, deberd gasantizar la conformidad con ef onginal, y se hace responsable por cualkuier use ilegsl o indebido. Cualquier aferacion yio tatsficaciin serd Supeta a la ley

y s vilide con firma electrdnica.  En of cenificads ofiginal el logatipo

_ DICA 777 04 0
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- Tubos de Acero de México, S.A.
0 :mq_m Km 433.7 Carr, México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / P4gina: (52) 229 989 1120 fax
Date/Dia:  14/12/2005
[Cusiomer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - llem N° Customer’s Reference / Referencia del cliente Manulacturer s Works Order N” / Confirmacion de Venta
083715/01
Manufaciure Process { Proceso de fabricacion Product Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especiiicaciones Steel Grade / Grado de acero, Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud Quantity / Cantidad. 166 Pcs/pz Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M
6 5/8 X 0.280 INCH 15.70 / 21.30 FT 18.99 LB/FT
| HARDNESS TEST / ENSAYQOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heal/ Colada: Required /Requerido HRC Heat/ Colada: Hequired (Requende  HRC Heal/ Colada: Required /Requerida HRC Heat Colada: Required /Requeride HRC
25524 Min. Max 22.00 25524 Min. Max. 22.00 25525 Min. Max.22.00 25525 Min. Max. 22.00
[Sample / Muestra__ 17550 JEna/Ext: Sample / Muestra 17951 JEnd / Ext: Sample / Muestra 17952 JEnd/Ext: Sample / Muestia 17953 |End/ Ext:
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var ‘Cuadrante 1 2z 3 Prom| Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 | Prom| Var
1 OD/DE 1 OD/DE 1 OD/DE 1 OD/DE
Unit/ Unidad mwic §77.7 |77.6]177.8 |77.7 Unit / Unidad MW/C 75.8177.5[77.8]77.0 Unit / Unidad MWIC §75.9|76.6|75.3]75.9 Unit / Unidad Mw/C J§75.6177.0|77.1176.6
HRb 1D/ 0.0 HRD 1D/D1 0.0 HRb {[8]]0]] 0.0 HRb 10/D] 0.0
Pipe NO / Tubo Ne: Jts: c/8 Jor: s7 Pipe N / Tubo NW°: Jus: ¢/ Jrr: st Tipe H° / Tubo N°: |ts: c/n Jre: s Bipe N° / Tubo N°: |ua: c/e fre: s
Min: Minimum / Minimo 1D/DI: Internal Diameter { Didmetro Intemo Ls: Location of the sample / Localizacion de la Tra: il with heat at Laboratory / Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average C/B: Body / Cuerpo NR: and Temp I ¥ i Az A I
ODYDE: Outside Diameter / Diametro externo Prom.: Promedio R/U: Upset/ Recalgque TR: @ 1 and T+ df T lado y Revenido SR: Stress Relief / Relevado de Esfuerzo
MW/C: Mid Wall / Centro Var.: Varlation / Varlacién TT: Heat Treatment / Tratamiento Térmico N: Mormalized / Mormalizado  ST: As Rolled / Sin T QT: @ T
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sampia N° Flatiening Test
Cofaga N” | Muestra N* Ensayo de Aplastamiento
25165 |17956 GOOD/BUENO
25165 17957 GOOD/BUENO
25166 17954 GOOD/BUENO
25166 |17955 GOOD/BUENO
25524 (17850 GOOD/BUENO
This 5 to cenry that the producls cescribed here in wenk manutaciured, samphed, 16s1ec, andior inspecied in with the icati and meels the in all respects. This cedificate is issued by a commuenzed system and i is vasd wih elecironic signature. On the original certificate the trade-mark green colored
Tenars is stamped. In case the owna: of he orgingl certilicate would refease a copy of 1, he must 2test its corformity 1o the original one, taking upon himegll Ihe responsibility for any unlawful.or not afiowed use. Any atteration andfor falsification will be subjected to the law.
This cerificate is not & deelaration of argin nos may I be used as a declasation of origin
e documents cerilica que los producios desenlos agul fueron probados ¥o de acuerdo con la de relerancia y satistace los comespandientes requerimianios. Este cenlficado se emite mediante un sistema computarizada y es valido con fima electréaica  En el certificado original el logalipa
Tenars (verde) estd impeese &n 1a hoja - En casa de gue &l poseedor del canificado entregue una fotooopia def Mismi, deberd garantizar & contormidad con el original, y se hace respansable por cualquier uso degal o indebkla, Gy er alteracion yio lzlsificacion serd sujote ala oy
Esle cerlificatio no £, i puede ser Usado, Comn Lna deciaracion de ofigen.

DICA 777 04 0
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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1120 fax

Number/Nimero Page / Pagina:
05029635 4/6
Date/Dia:  14/12/2005

Customer/ Clienter: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Gustemer’s Order/ Cliente Orden - ftem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N* / Conlirmacion de Venta
083715/01

IManulzciure Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especilicaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

APT S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/938B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones.

168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quanlity / Cantidad.

166 Pcs/pz

Nominal Weight / Peso Nominal
28.22 KG/M
18.99 LEB/FT

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N* Sample N° Flattening Test
I.ME.E.E Muestra N° Ensayo de Aplastamiento
25524 (17951 GOOD/BUENO
25525 |17952 GOOD/BUENO
25525 17953 GOOD/BUENO
CHEMICAIL COMPOSITION / COMPOSICION QUIMICA.
Comj tion. % / Composicion %
c | mMn | si cr | mo| s P | w | v |ecu Al | sn| as | mb N | s s2
X 100 X 1000 X 10000 X 100
Heal —: Max
Colada Min
Sample N© [P Max] 28 | 135 40 | 15 | 30 | 30 | 400 | 8o | 400 a0 1s 100
Muestra N° | Min 29 10
(25165
17956 P 16 68 27 T 2.6 2.2 is 50 o 146 21 10 £ o (] 20 0 T4 0 29.2
17957 P 16 69 27 7 2.712.3 16 50 1] 147 20 11 4 0 a 19 (4] 74 0 20.4
25166
17954 P 18 | 69 | 28 7 3 |z.8| 10| s0o] o 132 ]| 23] & 4 0 o |33 o 78 0 28.2
17955 P 18 | 69 | 28 7 3 lz.2| 9 | s0] o |132 | 24| = 4 o 0 23| o | 78 0 28.2
25524
17950 P 18 | 66 | 27 6 |3.4]2.8] 8 | so| o |65 | 22| @ 4 0 o 30| o s2 0 30.9

Tenaris' is slamped. In case the owne

Este documento cenfica gue jas productos descnl fugron

the original Genficale would relsase 3 copy of I,
This certificate is not a declaration of engin nor may it be used as a declaration of pign,

fmust &llest its conformity to the orginal one, taking upon hi

Esta ceriticada no €5, 0l pUE0E 56 usado, COMO U deciracion de odgen

. PrODAcos Vo Insp
Tecaris (verde) estd imprese en la hoja. En case dé que el poseetor del centlicaco entiegue una fotocopia cel mismo, deberd garantizar la conlormidad con el o

ionzdas de &

de referencia y satistace log

This i3 to cerily that the products described here in were manufactured, sampled, lested, andior inspected in accormance with the specification referenced and meets the requirements in sil respects. This cerificate is issued by a computerzod system and i s valid with electronic signature. On the oniginal ceddificale the trade-mark green colored
esponsibility for any urawiul or not allowed use. Any alteralien andior taisification will be subjected to b law.

chenies

Este

I, y 56 hace respansable per cualquier uso ilegal o indebido. Cualauier alteracion yio falsificacion serd sujeta & la ley

se emite meciante un sistema computarizada y £5 vilido con fima electrdnica. En al certilicado oniginal of logotipo

DHCA 777 04 0]




Il

Tubos de Acero de México, 5.A.

4 -
m :m q -m Km 433.7 Carr. Meéxico-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimerc Page / Pagina: (52) 229 989 1120 fax

05029635 5/6
Datedie:14/12/2005

Customer/Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer’s Order / Cliente Orden - item N* Customer’s Reference / Referencia del cliente Manufacturer’s Works Crder N° / Confirmacion de Venta
083715/01
Manulaciure Process / Proceso de fabricacion. Product Type { Tipo de praducto. Surface | Superficie.
SEAML.ESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Stancard or Specification / Normas o especificaciones Steel Grade / Grado de acero, Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SAl06/ASTM AS53 ,JULIO 1, 2000/99/1995-295/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones Length / Longitud Quantity / Cantidad 166 Pcs/pz Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RKG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT
CHEMICAIL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion
(+ Mn Si Cr Mo 5 P M v Cu Al Sn As Nb I—l$ Ca IWFq s1 52
X100 X 1000 X 10000 X 100
Heat H Max]
Colada Min|
Sample N° |P Max] 28 | 135 40 | 15 | 30 | 30 | 400 80 | 400 40 15 100
Muestra N° Min 29 | 10
17951 P 18 | 66 | 27 6 |3.402.7| 8 50 0o | 167 | 22 8 4 o 0 35 0 82 o 31.1
(26526
17952 P 17 67 | 28 6 3 |3.4] 8 50 o | 159 | 24 3 4 [ 0 23 0 T2 0 29.9
17953 P 17 66 | 28 6 3 §3.7] 8 50 0 | 156 | 23 7 4 0 0 28 0 72 0 29.6
_’ H: Heat / Colada P: Product/ Producto ;
S1:SUMA Nb+V4Ti S52:5UMA Mo+CraNl+Cu+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Prosion Time/ Tiempo Resuits / Resultado
Unit! Unidad, Valua/ Valor Seconds / Segundos
PSI 2660 5 Satisfactory / Satisfactorio

SUPPLEMENTARY TNFORMATION / INFORMACION SUPLEMENTARTIA

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continucus Casting Machine. Fully Killed Steel / Horno de Arco

This is to certity f

the producis described here in were manifactured, sampled, tested, andior inspacted in sccordance with the specitication referenced and meets the requirements in all respects. This certificate is issued by a computerized system and i is valid wih slectronic signature. On the original cenificate the (rade-mark oreen calared
Teraris'is stamped . In case the owner of tha onginal certficate would release a copy of it, e must aftest it conformity to the onginal one. taking upan himself the respansibility for any unlawiul or not allowed use. Any aleration andlor fzlsification will be subjectsd 16 the law.
This cerificate is not a declasation of ofigin nor may it be used as a deciaration of origin,

Este documanto certifica cue ios productos descritos agué fueron Prouados yio i de acuanda con [a especificacion ce relerencia y salistace los comespondientes (equenmientos.  Este ceriticado se emite mediante un sistema compularzada y es vasdo con fimma electronica.  En el cenil caco ongnal el logotipo
Tenaris {varde) estd impreso en fa hoja. En caso de gue & poseedor del certificado entregue una faracepia del mismo, deberd gareantizar la contormidad con el original, y se hase waponsable por cualquier vso ilegal o indebido. Ciakquier aferagion ylo falsiticacion sera sujela a la oy

Esle cediticada no es, ni puede ser usado, coma una decaracion de ongen. DICA 777 04 1)




Il

Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nimero

05029635

6/6

Page / Pagina:

Date/Dia:  14/12/2005

Tubos de Acero de México, S.A,
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer/Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacidn de Venta
083715/01

Manufaciure Process / Proceso de fabricacién. gdﬁ?_ﬁ_ﬁ de producto. Surface [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nomas o espesificaciones. Steel Grade / Grado de acero. Ends { Extremos. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones Length / Longitud. Quantity / Cantidad 166 Pcs/p=z Neminal Weight / Pese Nominal

168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M

6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT

SUPPLEMENTARY INFORMATION / TNFORMACLION SUPLEMENTARIA

Eléctrico-Horno de Afinacidn-Magquina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacidén de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Métodeo de imnspeccion * - EMI - FLVI - MPI -

MATERTAT, DE ACUERDO A NACE MR0O175-97

TAMSA REF: 578434

TAMSA QUALITY

DEPARTMENT SIGNATURE

Quality System Cerified
N*110950

This cedificate is not a declaration of origin nor may it be used as a declaration of ongin.

£
This i5 to cerdiy that the products descrited here in were manufactured, sampled, lested, and/or inspected in accordance wilh the specification refevenced and meets the requirements in m__..‘m.&,voa_u. This cenilicate is issued by a compulerized system and it

Este cdocumanto cenifica que los productos descros aqul fugron probados o i

o de la especilicacion de referencia v s tos

Este centilicado no es, nl puede ser usado, 00mo una declaraciin de origen.

5 valid with elettronic signatre. On the onginal certificate the trade-mark green colored
Tenans' is stamped. In case the owner of the onginel cenificate would release a copy of it, he musl lftest its coeloemity to the odginal one. taking upon himsell the responsibilty foe any unlawiul o not allowed use. Any alteration andior felsification will be subjected o the law.

. Este se emite media e un sistema compitarizado y es valida con firma electomca  En ol cenilicaso oognal el fogonipo
Tenari (verde) estd imprese en la hoia. En caso de que el poseedor del cerdificada entregue una fatocopia ded mismo, deberd garantizar la conformidad con el onginal, y se naca responsatle por cualquier uso ilegel 0 indebido. Cualquier alieracitn yio alsilicacion seré sujeta a la ley.

_ DICA 777 040




